
ENVIRONMENTAL IMPACT ASSESSMENT 
                       GROUP D – LIMASSOL AREA AND POLIS 

SOGREAH – A.F.MODINOS &S.A.VRAHIMIS, MARCH, 2005                 PAGE  I 

CONTENTS  

1. INTRODUCTION....................................................................................................................... 1 

1.1. CONTRACT FOR ENGINEERING SERVICES.....................................................................................1 

1.2. PURPOSE OF STUDY ...................................................................................................................2 

2. INSTITUTIONAL FRAMEWORK FOR EIA ..................................................................................... 3 
[...]
The treatment method that is appropriate for the sewage treatment in order for the sewage to have 
the desired quality is the activated sludge process followed by sand filtration and disinfection by 
chlorine. The activated-sludge process is one of the most common treatment processes and is 
currently in operation in three of the main treatment plants in Cyprus (Paralimni, Limassol and 
Larnaca). The process can be designed in many modified forms, including: selection of the reactor 
type, oxygen requirements and transfer, and types of settling tanks, but fundamentally the theoretical 
aspects of the process are similar: 
 

 Wastewater is introduced into a reactor (aeration basin) where an aerobic bacterial culture is 
maintained in suspension. The reactor contents are referred to as the “mixed liquor”. In the 
reactor, the bacterial culture carries out the conversion of the organic matter into biological solids 
(biological cells). 

 The aerobic environment in the reactor is achieved by the use of diffused or mechanical 
aeration, which also serves to maintain the mixed liquor in a completely mixed regime. 

 After a specific period of time, the mixture of biological solids is passed into a settling tank, 
where some of the settled sludge is recycled to maintain the desired concentration of organisms 
in the reactor and the remainder is removed from the system. 

 The level at which the biological mass in the reactor should be kept (mean cell - residence time) 
depends on the desired treatment efficiency and other considerations, including the nature of the 
wastewater, and the local environmental conditions. 

 
Different parameters can be used for the design of the activated-sludge process: 
 

 The food to micro-organism ratio or mass loading defined as the mass of BOD applied per day 
to the treatment system divided by the mass of mixed liquor suspended solids (MLSS) in the 
aeration tank. 

 The mean cell-residence time or sludge age that is the ratio of the mass of MSS in the aeration 
tank to the mass of sludge removed per day from the system. 

 The volume loading defined as the mass of BOD applied per day to the treatment system 
divided by the aeration tank volume. 

 
The activated sludge process was initially designed for removal of dissolved organic pollution 
(expressed as BOD, COD and SS), where removal rates up to 90%-95% can be expected 



ENVIRONMENTAL IMPACT ASSESSMENT  
                          GROUP D – LIMASSOL AREA AND POLIS CHRYSOCHOUS                                                      CHAPTER 3: PROJECT DESCRIPTION 

  

                  SOGREAH – A.F.MODINOS &S.A.VRAHIMIS, MARCH, 2005                                                                                                                                                                                 PAGE  15  
 

depending on the design parameters. In the later years, the removal of nitrogen by biological 
nitrification and denitrification has been largely developed, requiring an increase of the sludge age in 
the tank and specific mixing, aeration and recycling arrangements. It has also been shown that 
biological phosphorus reduction can be achieved if an anaerobic tank is added at the inlet of the 
biological reactor and this development is now gaining more and more interest. 
 
Aeration equipment for injecting oxygen into the MLSS can consist of mechanical aerators or 
diffused air systems that blow air into the MLSS. 
 
Final settling tanks are used to separate the biological solids produced in activated sludge from the 
treated wastewater. Settling tanks are mainly designed on the basis of an overflow rate. Overflow 
rates may range from 0.5 to 0.7 m/h at peak flows. 
 
It should be pointed out that an activated-sludge process does not provide any significant reduction 
in coliform counts (only 10%). Where coliform reduction is required, as the case is here, a tertiary 
treatment should be added to the treatment train, most often consisting in sand filtration and 
disinfection by chlorine or UV radiation. 
 
Provided with tertiary treatment, the activated sludge process would meet the set performance 
requirements. However, due to the space requirements, the process could be difficult to locate 
where little land is available and leads to high costs if the plant should be covered and odour treated. 

3.3.2.5. SLUDGE TREATMENT AND DISPOSAL 

The production was calculated on the basis of the BOD load and the conservative assumption that 1 
kg BOD can be transformed into 1 kg DS (Dry Solids) sludge.   
 
Information concerning the BOD load and the respective sludge production was requested from the 
existing Treatment Plants in Larnaca, Limassol and Ayia Napa/Paralimni. The answers received 
(only from Larnaca Treatment Pant) are presented in Appendix 16. 
 
The expected sludge production for the years 2005, 2015 and 2030 as calculated on the basis of the 
above assumption is outlined in Table 3.9. 

TABLE 3.9: EXPECTED SLUDGE PRODUCTION  

ANNUAL DRY SOLIDS PRODUCTION, kg DS/YEAR COMMUNITY 
2005 2015 2030 

Polis Chrysochous Sewage Treatment Plant  
Polis Chrysochous 65 423 91 664 136 403 
Total Sludge Volume at 
30% DS Content 216  m3/year 302  m3/year 450  m3/year 

Episkopi Sewage Treatment Plant  
Episkopi 71 243 81 944 101 083 
Erimi 33 619 40 003 51 922 
Kolossi 87 958 104 766 136 188 
Ypsonas 151 294 180 674 235 779 
Trachoni 75 093 83 020 96 506 
Total  419 207 490 407 757 882 
Total Sludge Volume at 
30% DS Content 1 383 m3/year 1 618 m3/year 2 051  m3/year 

Total quantities  
Total Sludge Volume at 
30% DS Content 1 600 m3/year 1 920 m3/year 2 501 m3/year 

 



ENVIRONMENTAL IMPACT ASSESSMENT  
                          GROUP D – LIMASSOL AREA AND POLIS CHRYSOCHOUS                                                      CHAPTER 3: PROJECT DESCRIPTION 

  

                  SOGREAH – A.F.MODINOS &S.A.VRAHIMIS, MARCH, 2005                                                                                                                                                                                 PAGE  16  
 

The experience from other wastewater treatment plants in Cyprus shows that sludge can easily be 
reused in agriculture and, due to the low rate of industrial wastewater of the total, that the sludge 
meets EU requirements for agricultural use without problems. It is therefore anticipated that the 
sludge from the treatment plant will be used as soil amendment in agriculture in accordance with the 
Code of Practice for the Use of Sludge for Agricultural Purposes (Law 106(I)/2002) and the 
standards imposed by it. The process selection for the sludge treatment will be based on this 
assumption. 

Nevertheless, a significant percentage of the sludge produced will be disposed in landfills despite 
objectives for reuse, particularly during the first years of operation of the STP. Disposal must take 
place in an official controlled landfill site appropriate for the disposal of such wastes, which will incur 
additional costs for the transport of sludge.  
 
Three different terraces in the sludge treatment can normally be distinguished: thickening, 
stabilization and dewatering. Sometimes, thickening and dewatering can be combined or 
stabilization be omitted. An additional drying stage could also sometimes be required. 

 SLUDGE THICKENING 
 

The excess sludge, which is withdrawn from the secondary clarifier, has a dry solids (DS) content of 
around 8 g/l and, in consequence, a water content of 99.2%. The sludge at this stage is thus liquid, 
"dirty water". The purpose of sludge thickening is to concentrate the solids to a solids content of 
around 30 g/l or 3%. The sludge is after thickening still a liquid but with the volume reduced to around 
¼ of the initial volume. Sludge thickening is generally carried out either by gravity thickeners, air 
flotation or drainage screens.  

Gravity thickener: it is the most common type of sludge thickening device. It gives excellent results on 
primary sludge and acceptable results on digested secondary sludge. The principle and the 
operation are simple and robust. Gravity thickeners cannot be used if biological phosphorus removal 
is used, since anaerobic conditions will appear in the thickener with subsequent phosphorus release 
as a result.  

Dissolved air flotation: it is used when the sludge is light and difficult to settle, typically for unstabilised 
activated sludge or sludge from biofilters. It is also a preferred option when biological phosphorus 
removal is used. The process is however more complicated to operate and more costly in operation 
and maintenance.  

Drainage screens: they are mainly used in small treatment facilities and can be an interesting and 
space saving option. 

 SLUDGE STABILIZATION 
The purpose of the sludge stabilization is to reduce the content of organic matter in the sludge 
and thereby reduce the potential for further fermentation or putrefaction and, in the same time, 
eliminate offensive odours. The stabilization will also reduce pathogens in the sludge to some 
extent. The processes used are: 

 anaerobic digestion 

 aerobic digestion 

 lime stabilization 

 thermal treatment 

Anaerobic digestion: by methane fermentation is a powerful means of removing substantial quantities 
of organic matter. The process most generally used is mesophilic digestion at 35°C. For normal 
wastewater treatment sludge, a reduction of 45 to 50% of the organic matter content can be 
expected. The digestion is producing biogas, mainly consisting of methane and carbon dioxide. A 
part of the produced biogas is used for the heating of the digestor and the surplus can be used for 
heating other facilities or for producing electricity for the aerators of the plant.  



ENVIRONMENTAL IMPACT ASSESSMENT  
                          GROUP D – LIMASSOL AREA AND POLIS CHRYSOCHOUS                                                      CHAPTER 3: PROJECT DESCRIPTION 

  

                  SOGREAH – A.F.MODINOS &S.A.VRAHIMIS, MARCH, 2005                                                                                                                                                                                 PAGE  17  
 

Aerobic stabilization: it is usually employed in open-air units provided with air diffusers or surface 
aerators. The aerobic stabilization is rather energy consuming and is therefore rarely used as a 
specific unit. However, in an extended aeration activated sludge process, sludge is partly aerobically 
stabilised within the treatment process.  

The advantages and disadvantages of aerobic and anaerobic stabilization are compared in the 
following table (from Degrémont Water Treatment Handbook):  

TABLE 3.10:  ADVANTAGES AND DISADVANTAGES OF AEROBIC AND ANAEROBIC STABILISATION 

 AEROBIC STABILIZATION ANAEROBIC STABILIZATION 

Products CO2 H2O NO3
- CH4 CO2 H2O NH4

+ 
Energy released in liquid 
medium per g of organic 
matter removed 

20 kJ 0.8 kJ 

Energy generated in gas form 
per g of organic matter 
removed 

0 20.9 kJ 

Rate of breakdown + - 
Final reduction of organic 
matter  - + 

BOD5  30-50 mg/l 200-400 mg/l 

Resistance to inhibitors + - 

Long-term storability - + 

Sludge filterability - + 
 

Stabilization with lime treatment: The fermenting capacity of sludge can be temporarily reduced by 
adding chemical agents in bacteriostatic dosages. Lime is the most widely used reagent because it 
is cheap, offers the right alkalinity and enhances the physical structure of the sludge. Lime can be 
added to the liquid sludge or to the dewatered sludge. The advantage of lime treatment is the 
absence of heavy investments in civil works and equipment, but this saving should be seen in the 
light of the relatively high operating costs.  

Thermal treatment: is principally used for the conditioning of the sludge by release of bound water in 
the cells and for deactivation of pathogenic agents.  

As a matter of fact, in many cases it is a combination of these processes that are used. In an 
extended aeration process, sludge is first partly stabilised in the aeration tank, thus aerobic 
digestion, before undergoing anaerobic digestion. The digested sludge is then often treated with lime 
in order to improve the physical properties and to ensure that the sludge could be stored for long 
periods without any renewed fermentation. 

 SLUDGE DEWATERING  

The purpose of the dewatering process is to further reduce the moisture content in the sludge, 
thereby also reducing the volume. Typically, dewatered sludge has a dry solids content between 
20% and 40% depending on the process, which means a tenfold reduction of the volume. The 
degree of dewatering depends on the type of equipment being used and it should be selected 
depending on the final destination of the sludge. Where sludge should be transported over long 
distances, additional drying up to 60% or even 90% DS could be considered in order to reduce the 
transportation costs.  

Some kind of chemical conditioning is most often required to improve the dewatering characteristics 
of the sludge. Various types of chemicals are used: metal salts such as ferric chloride and aluminium 



ENVIRONMENTAL IMPACT ASSESSMENT  
                          GROUP D – LIMASSOL AREA AND POLIS CHRYSOCHOUS                                                      CHAPTER 3: PROJECT DESCRIPTION 

  

                  SOGREAH – A.F.MODINOS &S.A.VRAHIMIS, MARCH, 2005                                                                                                                                                                                 PAGE  18  
 

sulphate, polymers (very commonly used) and lime. The most commonly used dewatering devices 
and their performances are given in the following table: 

TABLE 3.11: DEWATERING TECHNIQUES AND THEIR EFFICIENCY 

DEVICE PERFORMANCE FOR STABILISED 
BIOLOGICAL SLUDGE ENERGY CONSUMPTION 

Centrifuge 20% - 30% 55-70 kWh/ton dry matter 
Belt filter 18% - 26% 40 kWh/ton dry matter 
Plate filter press 30% - 40% 30-40 kWh/ton dry matter 

 

Dewatering of sludge on drying beds is a very inexpensive solution, but is limited to small treatment 
plants due to the large surface areas required. About 0.25 m² of land per population equivalent is 
required, which would double the required surface for an activated sludge plant 

3.3.2.6. ODOUR CONTROL 

Generally, three types of odour removal systems are used in applications related to wastewater 
conveyance and treatment: 

 Chemical scrubbers  
 biological filters 
 activated carbon filters 

 
Chemical scrubbers, including three (or two) scrubber towers and using acid, alkaline and oxidising 
agents are able to remove satisfactorily all odorous compounds in the air. The system requires daily 
verification but not any complicated operation procedures. The chemicals used need to be renewed 
at intervals.  
 
Biological filters are now being developed more and more for odour treatment. Until recently, the 
biological filter consisted of an organic filter media, normally made up by peat and ligneous fibres, 
which needed to be replaced every five years. However, mineral filter media are now being 
developed that do not need replacement. Sprinkling with fertiliser is required at intervals to maintain 
the biological activity on the filter. The biological filters are being more and more efficient with the 
recent development and can now remove most odorous components, but with reduced efficiency on 
nitrogen components. 
 
Activated carbon filters can be used to adsorb some odorous compounds. The type of odorous 
compounds to be removed depends on the treatment of the activated carbon. Hydrogen sulphide 
(H2S) can be well removed, but nitrogen compounds are difficult to remove by this system. The 
activated carbon filter media gets saturated and needs to be replaced from time to time. The design 
life depends on the applied load, but does generally not exceed six months. 
 
Chemical scrubbers is the system used in a large majority of odour removal systems for wastewater 